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1. TGn m6u thfr:

Sample:

2. Khdch hing:

Oustomer:

3. 56 lug'ng m6u:

Quantity:

4. Tinh tr4ng mfiu:

Sample observation:
'?

5. Ngny nh$n mau:

Reception date:

6. Ngny thfr nghiQm:

Test duration:

7. Phuong nh6ry thfr:

Test ntethods:

KET QUA THI,/ NGHIEM
TESI RESULT

6ng nhga gdn xo6n chiu lgc HDPE OSPEN O40

HDPE'OSPEN corrugated PiPe Q40

NAQL902I9-02

C6ng ty CP An Dat Ph6t

0l

Mdi, chua qua sri dUng

New, unused

2tl02l20lg

06 I 03 I 2019 + 13 I 03 I 2019

KSC 8455:2005; TC\rN 7997:2009

rRuoNG PHoNG rHu NGHIFM
DrT,N, DITN Ttr vA HISU sUAr NANG Ltloqc

D4ng hanh Tilng

JfWfrr,/f#gWtun
PHO GIAM DOC

L

2.

J.

pmAu tet qud ndy chi c6 gid tri diji vot mdu thri do khdch hdng daa tdi.
This test results is value only for samp,les taken by customer.
Kh6ng duqc tr[ch sao mQt phiin k€t qud ndy n€u kh6ng duqc sq dingy cila ttung tdm K! thudt 1.
This test results shall not reproduced except infull, without the written approved ofQUATEST 1.

TOn mdu vd ftn khdch hdng duoc ghi theo y€u cdu cia khdch hdng.
Name of sample ond customer are written as customer's request.
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Phucrng
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Test methods

Mtfrc qui tllnh
Standard level

K6t quii
Results
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a
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Kich thuocl Dimension

r Eucvng kinh ngodi/ Outside diameter

r Eucrng kinh trong/ Inside diameter

r Burvc ren/ Pitchof thread

D0 bdn diQn 6p tAn sO cdng nghiQp 10kV/1min

AC voltage for l)kV/lmin

SuAt keo dur cira 6ng

Tensile strength of PiPe

Xung kich o nhiqt d0 thap

Low lemPeralure shock

Thu nen 6ng vcri luc P:l70xR

(R la bdn kinh truhg binh cua 6ng, cm)

Compression lest with aforce P:l70xR

(R is mean radius of the PiPe, cm)

. Eg bitin dang tuoxg A6i cua ducrng kinh ngodi

Relative deflection of the outside diameter

o Ngoai quan

Appearance

E0 b0n chiu 6n mon h6a hgc

Chemical corrosion test

. Su thay d6i kh6i luqng khi tht vdi dung

dich NaCl l0%

Change of mass when test with NaCl I0o% solution

mm

rnm

mm

N/cm2

%

glm'

KSC

8455:2005

nt-

:Ot

-nt-r

-nt-

nt-

50 + 2,0

13 + 0,8

Kh6ng bi d6nh thung

No breakdown

> 2000

Kh6ng bi nut, vd

No cracks and breaks

Kh6ng ran nut

No crack

+ 0,5

s05

40,1

la aLJrz

Eat

Pass

2034

Eat

Pass'

:;4H

.-.
.ds

l1

, Ll*
l. t.,

Eat

Pass

Pass

Dat
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. Su thay d6i khdi luqng khi thir voi dung dich
HzSO+ 30%

Change qf mass when test with HzSOt 30o% solution

o Su thay d6i thOi luqng khi thu vdi dung dich
HNOI 40%

Change of mass test with HNOs 40o% solution

. Stl thay d6i kh6i lucmg khi thir voi dung dich
NaOII40%

Change o/'mass when rest with iaOH 400,,6 solt'ttion

. 'SU thay d6i khOi tuqng khi thu vdi dung
dfch Ethyl alcohol95%o

Change of mass when test with Ethyl alcohol
95o/o solution

l'hu nin Ong voi ludP:21 3xR

(R ld b6n kinh trung binh cua 6ng, cm)

Compression test with a force P--21 3xR

(R is mean radius of the PiPe, cm)

. D9 bi6n dang tumg eOi cua duong kinh ngodi

Relative de/lection of the outside diameter

o Ngoai quan

Appearance

glm2

glm2

gln?

glm2

%

TC\TN

7997:2009

+ 0,5

+ 1,0

+ 0,5

+ 0,4

<?5

KhOng ran nft

No crack

Eat

Pass

Dat

Pass

Plss

Dat

Pass

Dat

Eat

Pass
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